
                                      

 1 

  

FORM-1 

 

  
for 

 

 

PROPOSED SPECIALTY CHEMICALS, BULK DRUGS 

& BULK DRUG INTERMEDIATES IN EXISTING 

INORGANIC PRODUCTS UNIT 
 

of 

 

 

 

M/s. MAHADEV PHARMACEUTICALS 

PLOT NO. 1032/7 & 8, GIDC ESTATE, PANOLI – 394 116,  

DIST: BHARUCH (GUJ.) 

 

 

 NABL Accredited Testing Laboratory

ISO 9001:2008 Certified Company

Aqua-Air Environmental Engineers P. Ltd.

403, Centre Point, Nr. Kadiwala School, Ring 

Road, Surat - 395002

Prepared By:

NABL Accredited Testing Laboratory

ISO 9001:2008 Certified Company

Aqua-Air Environmental Engineers P. Ltd.

403, Centre Point, Nr. Kadiwala School, Ring 

Road, Surat - 395002

NABL Accredited Testing Laboratory
[...]
STANDARD INPUT (RAW MATERIAL CONSUMPTION)  

 

[1] PYRIDINE    : 10.00 MT 

[2] CETYL CHLORIDE   : 18.00 MT 

[3] ACETONE                 : 30.00 MT 

[4] WATER    : 01.00 MT 

 

 

 

STANDARD OUTPUT 

 

[1] CETYL PYRIDINIUM CHLORIDE : 25.00 MT 

[2] REC SOLVENT                          : 34.00 MT 

 

 

 

 

 

 

 

 

 



                                      

 94 

 
                                                                                             DMF  + WATER  

 MYRISTYL DIMETHYL AMINE +     BENZYL CHLORIDE                                                                                                          BENZALKONIUM CHLORIDE 50 % SOLUTION    
  + LAURYL DIMETHYL AMINE      
  

                                                                CH3 

    CH3                           DMF  + WATER 
                                                                                                                  

                   N       C14H29                    +     C6H5CL       +                                                                                                                                   C14H29     N CL       CH2-C2H5        

   CH3           +C12H25          

                                                                 CH3 

 
[C16H35N]           [C6H5CL]                                                                                 [C22H40NCL]              

 

  [241.00]            [126.5]                                                                                 [353.5]                      

60. BENZALKONIUM CHLORIDE.50% & 80% 

 

MANUFACTURING PROCESS:  

The Water, Dimethyl formamide and Lauryl Dimethyl amine + Myristyl dimethyl amine 

mixture are taken in the reactor. At 20
0
C and Benzyl chloride is charged in to it. Thos 

mixture is stirred well for about 18 hr. temperature is maintained 20
0
C in the reactor. This 

mixture is cooled to 15
0
C. Chilled and stirred for about 3 hrs at 15

0
C. The final solution 

filtered and than packed it in the drum after make-up it 50% solution. 

 

CHEMICAL REACTION 

 

 

 

 

 

 

 

 

 

 

 

 

  

MATERIAL BALANCE 

 

STANDARD INPUT (RAW MATERIAL CONSUMPTION)  

 

[1] MYRISTYL DIMETHYLAMINE  : 02.00 MT 

[2] LAURYL DIMETHYLAMINE   : 02.00 MT 

[3] BENZYL CHLORIDE            : 03.00 MT 

[4] WATER    : 05.00 MT 

 

STANDARD OUTPUT 

 

[1] BENZALKONIUM CHLORIDE (50% & 80% SOLUTION) :  12 MT 



                                      

 95 

CH

Cl

OH      +   HCl

Cl      +   H2O

Cl

CH

61.  4- CHLORO BENZHYLDRYL CHLORIDE 

 

Manufacturing Process: 

 

Stage 1: Charge water & PCBP in SS reactor. Cool to 300 C than start addition of sodium 

Borohydride solution. Check clarity after three hrs. If ok than maintain for 10 hrs.  

 

Stage 2: Add HCl slowly at Room Temp. Reflux for three hrs. Cool to Room Temperature. 

Provide stirring and allow it to settle. Separate aqueous layer and collect organic layer in 

SSR. 

 

Chemical Reaction: 



                                      

 96 

Material Balance 

 

 

 

 

HCl-300 Kg 

Water – 200 Kg 

Sodium Borohydride -

7.27 Kg 

 

 

 

247.36 Kg 



                                      

 97 

CH

Cl

OH      +   HCl

Cl      +   H2O

Cl

CH

62.  4- CHLORO BENZHYDRYL PIPERAZINE 

 

Manufacturing Process: 

 

Stage 1: Charge water & PCBP in SS reactor. Cool to 30
0
 C than start addition of sodium 

Borohydride solution. Check clarity after three hrs. If ok than maintain for 10 hrs.  

 

Stage 2: Add HCl slowly at Room Temp. Reflux for three hrs. Cool to Room Temperature. 

Provide stirring and allow it to settle. Separate aqueous layer and collect organic layer in 

SSR. 

 

Stage 3: Charge Piperazine anhydrous and Caustic Soda flakes in organic layer; maintain 

temperature up to 40
0
 C for 5 hrs. Check TLC. If it is ok, distil out benzene (Total). Add water 

& provide stirring for 15 min. centrifuge the mass. ML goes to ETP & cake packed as Product.  

 

Chemical Reaction: 

 



                                      

 98 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Material Balance 

 

 Water – 200 Kg 

Sodium Borohydride 

– 7.27 Kg 

PCBP-90.91 Kg 

HCL -300 Kg 

 

 
 

 

 

Water – 247.36 Kg 

Water – 363.63 Kg 

Piperazine – 36.6 Kg 

NaOH-61.27 Kg 

Toluene -236 

820 Kg 

720 Kg 



                                      

 99 

63. CETRIZINE BASE 

Manufacturing Process: 

Stage 1: In SS reactor, charge methanol & PCBP. Cool to 20
0
 C than start addition of sodium 

Borohydride solution. Check clarity after three hrs. If ok than maintain for 10 hrs. Than distill 

out total methanol. Charge benzene, allow stirring for ½ hrs. Transfer RM to GLR. 

 

Stage 2: Add Thionyl Chloride slowly at 60
0
 C and reflux for three hrs. Cool to RT and add 

water. Provide stirring and allow settling. Separate aqueous layer and collect organic layer in 

SSR.  

 

Stage 3: Charge Piperazine anhydrous and Caustic Soda flakes in organic layer; maintain 

temperature up to 40
0
 C for 5 hrs. Check TLC. If it is ok, distill out benzene (Total). Add 

toluene & provide stirring for 15 min. Charge 2 –Chloro Ethanol (2-CE) & Tri Ethyl Amine 

(TEA). Maintain temperature upto 80 
0
C for 10 hrs. Check TLC, if Ok, add water. First 

separate out Tri Ethyl Amine solution (for TEA Recovery) than distilled out toluene for R.M. 

(Total). Cool up to 20
0
 C than charge MDC. Mass of 4 - Chloro Benzhydryl Piperazine is 

obtained as product. 

 

Stage 4: Add Di Methyl Formamide (Catalyst), charge Caustic Potash flakes and Sodium 

Mono Chloro Acetate partly under Temp. 15
0
 C. maintain for 5 hrs. Add water and provide 

stirring, allow it to settle and separate aqueous layer (to ETP). Distill out total Methylene Di 

Chloride under vacuum. Add acetone. Provide Stirring for 10 min. Filter through Sparkler 

Filter. Cetrizine Base is obtained as product. 

 



                                      

 100 

CH

Cl

OH      +   HCl

Cl      +   H2O

Cl

CH

Chemical Reaction 



                                      

 101 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



                                      

 102 

Material Balance 

 

 

HCl-300 Kg 

Water – 863.23 

Water – 200 Kg 

Sodium Borohydride -

7.27 Kg 

PCBP – 90.91 Kg 

 

 

 

247.36 Kg 

Toluene -222.72 Kg 

Water – 863.23 Kg 

to ETP 

 

 



                                      

 103 

64. N-BUTYL BROMIDE (N. P. BR) 

 

MANUFACTURING PROCESS 

In a reactor taken, N-Propyl Alcohol or Ethyl alcohol or Iso-Propyl alcohol or N-Butyl alcohol, 

stirrer it and then start addition of liquid Bromine slowly up to reflux it. Complete the 

reaction then distilled it, takes in HDPE drums and packed it. 

 

CHEMICAL REACTION 

 

CH3 – (CH2)3 – OH   +   Br2   +   S              CH3 – (CH2)3 – Br  +  H2SO4  

   

4 – NBA  +   2Br2   +   S 4 – NBBr    +  H2SO4    

                                                             N-Butyl Bromide 

 

MATERIAL BALANCE 

 

INPUT (Kg)                                                                                             OUTPUT (Kg)  

 

n-Butanol – 1.000                                                                                        N-Butyl Bromide – 1.650 

 

Liquid Bromine – 1.100                                                                               dil. H2SO4 – 0.225 

 

Sulphur as Catalyst – 0.025                                                                         Losses - 0.250 

 

 

 

 

 

 

 

 

 

 

 

 

Reaction and 

Distillation 



                                      

 104 

 
 
         OH                         OH          

 
 +       BR2 

           +             HBr 
 
 
                            BR                                 
 
 
       Phenol                Bromine                  4 – Bromo Phenol                         80 
 
          94          159      173 

65. 4-BROMO PHENOL 

 

MANUFACTURING PROCESS 

First, MDC along with Phenol & solely addition Bromine are charged into Reactor. This mass 

is heated to required temperature. Then mass thus formed is cooled & Chilled and then it is 

centrifuged. This centrifuged mass is dried & Packed for Marketing. And Centrifuged mother 

liquor is reused in next successive batches. 

 

CHEMICAL REACTION 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



                                      

 105 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

           INPUT KGS. 

Phenol 0.54 

Bromine 0.92 

MDC 2.16 

Total 3.62 

                 OUTPUT KGS. 
Mass 3.02 
By Product HBR 0.46 

Atmospheric Loss 0.14 

Total 3.62 

           INPUT KGS. 

Mass 3.02 

Total 3.02 

                 OUTPUT KGS. 

Mass 1.12 
MDC ML Reused 1.90 

Total 3.02 

           INPUT KGS. 

Mass 1.12 

Total 1.12 

                 OUTPUT KGS. 

PBP 1.00 
Loss On Drying 0.03 

Recovered Solvent (MDC) 0.09 

Total 1.12 

    S.S REACTOR 

PACKING 

DRYING BY RVD 

    FILTRATION 

MATERIAL BALANCE 

 

 

 

 

 

 

 

 

 

 

 



                                      

 106 

66. p-CHLOROBENZOPHENONE  

 

Brief process: 

In glass lined reactor Chlorobenzene and Aluminium chloride was mixed and then Benzoyl 

chloride was added to it at 15-200C. Whole mixture was refluxed overnight. Generated 

hydrochloric acid gas was scrubbed by water. After completion of reaction whole mixture 

was dumped in to water then organic layer was separated and excess benzene was removed 

by simple distillation and 4-chloro Benzophenone was distilled by vacuum distillation. 

 

 

Reaction formula: 

 

 

 

 

 

 

 

 

 

 

 

 

Flow Chart with Material Balance: 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



                                      

 107 

ANNEXURE-IV 

TREATMENT PROCESS  

Details of Effluent Treatment Plant along with flow diagram 

 

M/s. Mahadev Pharmaceuticals shall have an Effluent treatment plant consisting of primary 

units. The effluent confirming to inlet standards of CETP of M/s Panoli Environ Technology 

Ltd (PETL). The details of ETP are as follows.  

 

First all non-toxic and biodegradable streams (low & medium COD& TDS) of wastewater 

shall be passed through Oil & Grease Trap (OGT). Floating oil and grease from the 

wastewater shall be removed manually from OGRT-01. Then Effluent shall be collected in 

Equalization cum Neutralization tank (ENT-01) where the continuous addition and stirring of 

Caustic solution is done to maintain neutral pH of wastewater from Caustic Dosing Tank 

(CDT-01) as per requirement by gravity. Mixer is provided in the CNT-01 to keep all 

suspended solids in suspension and for proper mixing. 

 

Then after, neutralized wastewater shall be pumped to Primary Settling Tank (PST-1). Alum 

and Polyelectrolyte shall be dosed from Alum Dosing Tank (ADT-01) and Polyelectrolyte 

Dosing Tank (PEDT-01) respectively by gravity into PST-01 to carry out coagulation by using a 

Mixer. Then effluent is allowed to settle in PST-01. 

 

After primary treatment, clear effluent from PST-01 shall be collected in Treated Effluent 

Sump (TES-01) before sent to CETP of M/s. Panoli Environ Technology Ltd (ETL) for further 

treatment. Sludge settled in PST-01 shall be collected in Sludge Drying Beds (SDBs-01-A/B) 

where, dewatering shall be carried out before storage in HWSA and ultimate disposal to 

TSDF. Leachate from SDBs-01 shall be sent back to ENT-01 for further treatment. 

      

All High TDS streams of wastewater shall be collected in Collection cum Neutralization Tank 

(CNT-01) where caustic shall be added from CDT-01. Then after, neutralized wastewater 

shall be sent to Common Spray Dryer of M/s PETL for further treatment.  



                                      

 108 

FLOW DIAGRAM OF ETP:   

 



                                      

 109 

SIZE OF TANKS  

S.N. Name of unit Size (m x m x m) No. MOC/ Remark 

Low COD Stream Flow 3.33 KLD 

1 
Oil & Grease Trap 

(OGT-01) 

3.0 x 1.0 x (1.0 

LD+1.0FB) 
1 

MOC= RCC M30+A/A 

Bk. Lining 

2 
Equalization cum Neutralization 

Tank (ENT-01) 

3.0 x 3.0 x (2.0 LD + 1.3 

FB) 
1 

RCC M30+ A/A Bk. 

Lining 

3 Primary Settling Tank (PST-01) 
3.0 x 3.5 x (1.5 LD + 

0.75 FB + 0.5 HB) 
1 RCC M30 

4 Treated Effluent Sump (TES) 
6.50 x 6.50 x  (2.5 LD + 

0.5 FB) 
1 RCC M30 

5 
Sludge Drying Beds (SDBs-01-

A/B) 
2.0 x 3.0 2 

Bk. Mas. With PCC 

Bedding 

6 Caustic Dosing Tank (CDT-01) 500 Lit 1 HDPE 

7 Alum Dosing Tank (ADT-01) 250 Lit 1 HDPE 

8 
Polyelectrolyte Dosing Tank 

(PEDT-01) 
250 Lit 1 HDPE 

High COD Stream Flow 1.0 KLD 

1 
Collection cum Neutralization 

Tank (ENT-01) 
10 KLD 1 

RCC M30+ A/A Bk. 

Lining 

 

RCC M25  = REINFORCED CEMENT CONCRETE (M 25 GRADE)  

PCC   = PLAIN CEMENT CONCRETE 

PP  = POLYPROPELENE 

MSEP   = MILD STEEL EPOXY PAINTED 

SS  = STAINLESS STEEL



                                      

 110 

 

EXPECTED CHARACTERISTIC OF EFFLUENT (STREAM-I) 

 

Sr. 

No. 

Category of Wastewater Before Treatment After Treatment 

 

1 pH 3.5-6.5 6.5-8.0 

2 COD (mg/L) 4,500 800 

3 BOD3 (mg/L) 1,700 250 

4 Ammonical Nitrogen (mg/L) 30 20 

 

EXPECTED CHARACTERISTIC OF EFFLUENT (STREAM-II) 

 

Sr. 

No. 

Category of Wastewater Before Treatment 

1 pH 2-10 

2 COD (mg/L) 35,000 

3 BOD3 (mg/L) 9,000 

4 TDS (mg/L)            15,000 

5 Ammonical Nitrogen (mg/L) 150 

 



                                      

 111 

ANNEXURE-V 

HAZARDOUS WASTE GENERATION AND DISPOSAL 

 

Generation  Sr. 

No 

Type of Waste Category 

 Existing Total 

Proposed 

Mode of Treatment & Disposal 

1. ETP Sludge 35.3 - 3.1 

MT/Month 

Collection, Storage, Transportation & 

Sent to TSDF site of M/s. PSWML, 

Panoli or M/s. BEIL, Ankleshwar 

2. Used Oil 5.1 1 

Lit/Month 

25 Lit/Month Collection, Storage, Transportation & 

Sale to registered re-processor or 

used for lubrication within premises 

3. Spent Carbon 28.3 - 1.5 

MT/Month 

Collection, Storage, Transportation & 

co-processing in cement industries or 

Send to M/s. BEIL, Ankleshwar for 

incineration 

4. Discarded Containers 

/Barrels/Liners 

 

Bags 

 

33.1 1.2 

MT/Month 

 

0.8 

MT/Month 

1.5 

MT/Month 

 

1 

MT/Month 

Collection, Storage, Transportation,  

Decontamination & sold to 

registered vendor  

5. Distillation Residue 36.1 - 11 

MT/Month 

Collection, Storage, Transportation & 

Sent to Common Incineration of M/s. 

BEIL, Ankleshwar or for Co-

Processing in Cement Industries 

6. Spent Catalyst 28.2 - 0.2 

MT/Month 

Collection, Storage, Transportation & 

Sell to regenerator 

7. 
Off Specification 

Products 

28.4 - 0.2 

MT/Month 

Collection, Storage, Transportation & 

send for co-processing or 

incineration in CHWIF 

8. 
Recovered Solvents 

- - 110 

MT/Month 

Collection, Storage, Transportation & 

Sell to end user 

9. Sodium Bromide - - 

10. Potassium Bromide - - 

11. Potassium  Chloride - - 

20 

MT/Month 

12. Sodium Chloride - - 1.5 

MT/Month 

13. Sodium Sulphate - - 1.5 

MT/Month 

14. Dil. Sulphuric Acid - - 250 

MT/Month 

15. 30% HCl - - 700 

MT/Month 

Collection, Storage & Sold to re-

processors or end users 

 



                                      

 112 

ANNEXURE-VI 

_______________________________________________________________________ 

WATER, FUEL & ENERGY REQUIREMENT 

WATER CONSUMPTION AND WASTEWATER GENERATION  

 

Water Consumption 

(KL/Day) 

Waste Water 

Generation (KL/Day) 

Sr. 

No. 

Category 

EXISTING TOTAL 

PROPOSED 

EXISTING TOTAL 

PROPOSED 

1. Domestic 1.5 2.5 1.2 2 

2. Other (Gardening)  0.5 1.5 NIL NIL 

3. Industrial     

 Process 1.2 8.4 NIL 1.83 

 Boiler NIL 4.2 NIL 0.18 

 Cooling  NIL 2.4 NIL 0.32 

 Washing  NIL 2 NIL 2 

Total Industrial 1.2 17 0 4.33 

Grand Total  3.2 21 1.2 6.33 

 



                                      

 113 

WATER BALANCE DIAGRAM (EXISTING) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Domestic 

1.5 

Water Consumption 

3.2 

Domestic  

1.5 

 

Septic Tank & Soak Pit 

Process 

1.2 

 

Process 

0 

All Figures in KLD 

Gardening 

0.5 



                                      

 114 

WATER BALANCE DIAGRAM (TOTAL PROPOSED) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

All Figures in KLD 

Domestic 

2.5 

Boiler 

4.2 

 

Washing 

2 

 

Water Consumption 

21 

Domestic  

2 

 

Cooling 

2.4 

 

Wastewater 

3.33 

Boiler 

0.18 

 

Washing 

2 

 

Cooling 

0.32 

 

ETP 

Process  

8.4 

 

Sent to PETL, Panoli 

 

Process 

1.83 

Gardening 

1.5 

 

High COD & 

High TDS �  

1  

 

Common Spray 

Dryer of PETL, 

Panoli for further 

treatment 

 

Septic Tank/Soak Pit 



                                      

 115 

TOTAL POWER REQUIREMENT & SOURCE OF POWER 

Power requirement will be 120 HP (Existing) + 150 HP (Additional Proposed) = 270 HP which 

will be taken from DGVCL. 1 No. of 62 KVA DG Set will be kept for emergency power back 

up. 

 

FUEL REQUIREMENT 

SR. 

NO. 

NAME OF FUEL QUANTITY 

1 Natural Gas 1200 Sm
3
/Month 

2 LDO 500 Lit/day 

 

 

 

 



                                      

 116 

ANNEXURE-VII 

STORAGE DETAILS OF HAZARDOUS CHEMICALS 

 
SR. 

NO. 

RAW MATERIAL NAME MODE OF INVENTORY CAPACITY 

IN KL 

NO. 

1 AMMONIA  GAS TANK 10.00 1 

2 OCTYL ALCOHOL MS BARREL 0.2 10 

3 BUTANOL MS BARREL 0.20 15 

4 CARBON DIOXIDE CYLINDER 0.10 10 

5 EPICHLOROHYDRINE HDPE BARREL 0.20 3 

6 EPITOL MS BARREL 0.20 3 

7 ETHANOL LIQUID TANK 20.00 1 

8 ETHYL CELLOSOLVE HDPE BARREL 0.20 5 

9 GLYCERINE HDPE BARREL 0.20 5 

10 METHYL ETHYL KETONE MS BARREL 0.20 5 

11 METHYL ISO BUTYL KETONE MS BARREL 0.20 5 

12 METHYLAL HDPE BARREL 0.20 10 

13 MIX XYLENE MS BARREL 0.20 10 

14 N,N - DIMETHYL ANILINE HDPE BARREL 0.20 15 

15 TRIPHENYL PHOSHINE FIBER / HDPE / MS DRUM 0.10 30 

16 ACETONE LIQUID TANK 20.00 1 

17 ACETONITRILE LIQUID TANK 20.00 1 

18 ETHYL ACETATE LIQUID TANK 20.00 1 

19 METHANOL LIQUID TANK 20.00 1 

20 ISO PROPANOL LIQUID TANK 20.00 1 

21 TOLUENE LIQUID TANK 20.00 1 

22 BROMINE ISO TANK 10.00 1 

23 BUTYL BROMIDE  HDPE BARREL 0.2 30 

24 N - PROPYL BROMIDE HDPE BARREL 0.2 25 

25 OCTYL BROMIDE HDPE BARREL 0.2 5 

26 SODIUM BROMIDE HDPE BARREL 0.2 30 

27 ETHYL BROMIDE GI BARREL 0.2 15 

28 HYDROBROMIC ACID  HDPE CARBOYS 0.05 50 

29 HYDROCHLORID ACID HDPE CARBOYS 0.05 30 

30 NTRIC ACID JERRYCAN 0.05 10 

31 SULPHURIC ACID HDPE CARBOYS 0.05 10 

32 ACETIC ACID CARBOYS / BARREL 0.20 10 

33 DIMETHYL SULPHATE MS / HDPE BARREL 0.20 18 

34 SODIUM HYDROGEN SULPHATE VOVEN SECS / BAGS 0.05 5 

35 DIMETHYL SULPHIDE MS BARREL 0.20 5 

36 POTASSIUM HYDROXIDE HDPE DRUM 0.20 5 

37 POTASSIUM IODIDE HDPE DRUM 0.05 10 

38 DI METHYL AMINE MS BARREL 0.2 15 

39 ALLYL CHLORIDE  MS BARREL 0.20 20 

40 LAURYL CHLORIDE HDPE BARREL 0.20 10 

41 TRIETHYL AMINE LIQUID TANK 20.00 1 

42 ACETYL CHLORIDE HDPE CARBOYS 0.05 10 

43 CETYL CHLORIDE HDPE BARREL 0.20 20 

44 METHYL CHLORIDE TUNNER 0.50 30 

45 METHYLENE DICHLORIDE  MS BARREL 0.20 5 

46 BENZOYL CHLORIDE DRUM 0.20 20 

47 CHLORO BENZENE DRUM 0.20 10 

48 2- CHLORO ETHANOL DRUM 0.20 2 

49 TRI ETHYL AMINE DRUM 0.20 10 

50 DMF TANK 5 1 

 



                                      

 117 

ANNEXURE-VIII 

_______________________________________________________________________ 

DETAILS OF STACKS & VENTS  
 

Details of Flue Gas Emissions 

 

Sr. No. Source of 

Emission 

Type of 

Emission 

Stack Height 

(meter) 

Stack 

Diameter 

(meter) 

Pollution Control 

Equipment 

1 Boiler  SPM, SO2, 

NOx 

30 0.6 - 

2 DG Set SPM, SO2, 

NOx 

11 0.2 - 

2 Process Vent-1 SO2,  

HCl, Cl2 

15 0.3 Two 

Stage  Scrubber 

3 Process Vent-2 NH3 15 0.3 Two 

Stage  Scrubber 

 

 



                                      

 118 

ANNEXURE-IX 

_______________________________________________________________________ 